SMALLRIG Top Plate for Sony FS7/FS7II 1586 is designed to be installed around the original Sony FS7/FS7II top handle.

It provides 1/4"-20 and 3/8"-16 threaded holes for accessory attachment.

This plate is very easy to install, remove the original Sony FS7/FS7II top handle, then bolt it on camera body with the two provided 1/4''-20 screws.

There are plenty of 1/4''-20 threaded holes on side of this plate for other extension accessories.

Material: Aluminum Alloy

Includes:
1x Top Plate
2x 1/4"-20 Screws
1x M2.5 Screw
1x Hex Spanner

Net Weight: 110g